
RECOVERY TANK GROUP

ILLUSTRATED PARTS LIST

W11360_REVD 01/26/2026

RIDE-ON FLOOR SCRUBBER



Battery Box Group

Machine Group

Wheel Group

Drive Wheel Group

Brush Group

Brush Mount Group

Squeegee Group

Squeegee Group

Squeegee Assembly Group

Brake Group

Rear Wheel Group

Waste Water Group

Fresh Water Group

Suction Motor Group

Electrical Group

Accelerator Pedal Group

Wiring Diagram

Notes

3

4-5

6

7

8-9

10-11

12-13

14-15

16-17

18-19

20

21

22-23

24

25

26-27

28

29-31

How to order spare parts:
Parts and supplies may be ordered by phone, by fax or by email.
A. Identify the machine model
B. Identify the machine serial number
C. Provide the part number and quantity
Provide your detail logistic information
Provide your name, company name, shipping address, phone number and purchase
order number.

12605 Commerce Station Dr • Suite 700
Huntersville, NC 28078
704.827.9368

For machines with serial including and before SHJC62056

For machines with serial including and after SHJC6211

TABLE OF CONTENTS



3

1

2

3

4

5

6

7

8

9

10

11

12

13

W12467

W12564

W12566

W12567

W12454

W10878

W12456

For Reference

For Reference

W12459

W12460

W12461

W12462

Shaft Pin

Frame

Bracket

Computer Board

Lifting Boom

Battery - 6V 

Battery Box

M10 Screw

M10 Washer

Tire

Propelling Motor

Main Frame

Shaft Pin

2

1

1

1

1

1

1

3

3

1

1

1

1

No Part No. Description Qty

1

2

3
4

5

6

7

10

8
9

14
12

11

13

BATTERY BOX GROUP



4

18

19

1

2

3

4

5
6

7

8

9

10

11 16 17

15

20

13

12 14

MACHINE GROUP



5

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

For Reference

W12463

W12464

W12465

W10826

W10877

W12468

W12469

W12470

W12471
W12090
For Reference 

For Reference 

W12473 

W12474

W12475

W12476

W12477

W12478

W12479

M10 sunk screw

Bumper

Shock absorber

Fresh Water Tank

Fresh Water Filter Screw

Large Cap, Solution Tank

Decorative strip

Panel

Dust proof bush

Steering wheel

Cap with brand label

Screw

Washer

Seat

Seat base

Cover for recovery tank

Alarm light

Sewage tank

Nylon shaft

Cover for accelerator

2

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

No Part No. Description Qty

MACHINE GROUP



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

W12460

W12481

For Reference

For Reference

For Reference

For Reference

W12482

W12483

W12484

W12485

W12486

W12487

For Reference

For Reference

W12488

W12489

For Reference

For Reference

Drive Wheel, 36V

locating rack

M10 washer

M10 screw

M6 screw

M6 washer

Oil seal gasket

Oil seal

bearing

 bearing

Circlip

Pin

M6 screw

M6 washer

Pin

Positioning piece

M6 washer

M6 screw

1

1

4

4

3

3

1

1

1

1

1

1

2

2

1

1

2

2

No Part No. Description Qty

6

1
2

3

4
5

6
7 8 9

10

11

12

19
20

18

17

16
15

14
13

WHEEL GROUP



7

1

2

3

4

5

6

7

8

9

10

11

12

13

14

W12490

For Reference

For Reference

W12491

W12492

W12493

W12494

W12495

W12094 

W12497

For Reference

For Reference

For Reference

W12498

Chain

M10 washer

M10 screw

Gear

Bearing

Bracket

Bearing

Circlip

Cardon Joint

Universal rod

M8 nut

M8 washer

M8 washer

Base plate

1

1

1

1

1

1

1

1

1

1

2

2

2

1

No Part No. Description Qty

4

5

6

7
8

9

10

1

2 3 14

13

12

11

DRIVE WHEEL GROUP



8

6

4

5

7

8

9

10

11
12

13

15

11

12

1

14

3

2

BRUSH GROUP



9

1

2

3

4

5

6

6

7

8

9

10

11

12

13

14

15

W12500 

W12169 

W10848

W13211

For Reference 

For Reference

W12167

W12168

W10813

W12505

W12506

W12507

For Reference

For Reference

W12508

W12509

W12510

Skirt rim

Pad Driver, 1"

Pad Holder, Clip & Housing (Legacy Design) 

Pad Holder, Clip & Housing (Current, replaces W10848)

Screw, m4x25

Washer m4

Brush 17” Standard Stiffness

Brush 17” Extra Stiffness

Triangle Flange Driver

Water Hose

Brush cover

Motor

Washer

Screw

Elbow

Cooper joint

Positioning spring

1

1

1

1

1

2

2

2

2

1

2

1

1

1

1

2

No Part No. Description Qty

BRUSH GROUP



10

13

14

15

12

5 11
10 9

8

7

6

4

3
21

20

19

18

17

16

BRUSH MOUNT GROUP



11

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

W12511

W12512

For Reference

W12513

W12514

W12515

W12516

For Reference

For Reference

For Reference

W12517

For Reference

For Reference

W12518

For Reference

W12519

W10843

W12522

W12523

W12524

Side bracket

Side bracket

M10 screw

Side rod

Side rod

Fixing bracket

Star handle

M10 screw

M10 nut

Washer

Round bush

M10 screw

M10 screw

Spin

M10 screw

Concave Groove

Wheel

Head Lifting Motor

Handle

Bracket

1

1

1

1

1

1

1

1

1

2

2

1

1

1

1

1

1

1

1

1

No Part No. Description Qty

BRUSH MOUNT GROUP



12

2 3

1

18

17

16

15

14
13

12
11

35

10

23

24

8

7654

19
20 21 22

9

For machines with serial including and before SHJC62056

SQUEEGEE GROUP



13

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

W12525

For Reference

W12526

W12527

For Reference

For Reference

W12528

For Reference

W12529

W12530

W12538

W12539

W12540

W12541

W12542

W12543

For Reference

W12544

For Reference

W12545

For Reference

For Reference

W12546

For Reference

For Reference

Motor

M10 screw

Bracket

Connector

M10 nut

M10 washer

Rack for gear

M10 screw

Gear

Chain

Clip

Joint

Squeegee bracket

Spring

Spin

Spin

M10 washer

Bushing

M10 nut

Connector

Nut

Washer

Lifting ring

M10 screw

Screw

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

No Part No. Description Qty

SQUEEGEE GROUP



14

For machines with serial including and after SHJC6211

2

1 2

4

4

3
11

6

5

7

28

10 11

4

12

2

2

25

24

23

22

21

20

19

17
14

2
1

13

7

9
8 16

15

17

18
26

27

SQUEEGEE GROUP



15

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

For Refference

For Refference

W12525

For Refference

For Refference

For Refference

For Refference

W13126

For Refference

W13129

For Refference

W12540

For Refference

W13127

For Refference

For Refference

For Refference

For Refference

For Refference

For Refference

For Refference

For Refference

For Refference

W13128

For Refference

For Refference

For Refference

W12541t

M10*60 Hex head bolt

M10 Washer

Squeegee lifing motor

M10 lock nut

M12*114 Hex head bolt

M12 Spring washer

M12 Washer

Squeegee bracket-2

M12 Nut

Sleeve

M12 lock nut

Squeegee bracket-1

M12*60 Hex head bolt

Lifting Bracket

M8*30 Hex bolt

M8 Large washer

M8 Nylon washer

M8 Sleeve

M8 Washer

M8 Lock nut

M6*20 Socket cap bolt

M6 Large wasger

M6 Sleeve

Chain

M10*45 Eye Screw

M6 Lock nut

M10 Nut

Spring

1

1

5

3

1

1

2

1

1

1

1

1

1

2

2

2

4

2

2

2

1

1

1

1

1

1

1

1

No Part No. Description Qty

SQUEEGEE GROUP



16

1

1

2

3
26

4

5
6

7
8

9
10

4

1
11

12

13

11

14

1516

27

9

6

21

2223
2425

18

19

20

17

28

SQUEEGEE ASSEMBLY GROUP



17

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

For Reference

W11153

W12312

W10985

For Reference

For Reference

W11154

For Reference

W11155

For Reference

For Reference

W10845

W11156

W10932

For Reference

For Reference

W10809

W11157

W11158

W12312

W10810

W11159

For Reference

For Reference

W11160

W11161

W11162

W10875

Anti-skid Nut M8

Spring D15D2-24

Screw M8×60

Star Knob-1

Screw M8×15

Washer D6D12

Wheel bracket, squeegee 

Screw M8×55

Bracket ,squeegee wheel

Screw M8×55

Washer D8D16

Bumper wheel -1

Sleeve D12D9-13

Squeegee Frame

Screw M8×30

Nut M8

Front blade

Upper fixing piece, blade

Lower fixing piece, blade

Screw M8×60

Rear blade

Rear Blade fixing piece, right

Screw M5×50

Nut M5

Rear Blade fxing piece, left

Squeegee Wheel

Frame seat, Squeegee wheel

Squeegee Assembly 46”

6

2

2

6

2

2

2

2

1

2

4

2

2

1

1

4

1

1

1

4

1

1

1

1

1

2

1

1

No Part No. Description Qty

SQUEEGEE ASSEMBLY GROUP



18

14
13

12

11

10

9

8

76

54

3

2

1

17

1819

15
16

2021

22

BRAKE GROUP



19

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

W12547

W12548

W12550

For Reference

W12549

For Reference

For Reference

W12552

W12553

For Reference

W12554

W12555

W12556

W12459

W12558

W12559

W12560

W12561

W12562

For Reference

For Reference

W12563

Joint

Brake

Shaft

M8 nut

Lever

M8 washer

M8 screw

Shaft 

fixing sleeve

M6 screw

Shaft 

Cover for brake

Brake calliper

Rear Wheel

Spring

Rotating Shaft

Lever

Joint

Bracket

Nut

Screw

Spring

1

1

2

1

1

2

1

1

1

1

1

1

1

2

1

1

2

1

2

1

1

1

No Part No. Description Qty

BRAKE GROUP



20

1

2

3

4

5

6

7

8

W12461

W12565

For Reference

For Reference

W12568

W12569

For Reference

For Reference

Main Frame

Bearing

M10 washer

M10 screw

Bearing

Cover for dust

M10 screw

M10 washer

1

1

1

1

1

1

1

1

No Part No. Description Qty

8
7

6

5
4

3

21

REAR WHEEL GROUP



21

1

2

3

4

5

6

7

8

9

W10875

W12570

W12571

W12572

W12573

W12574

For Reference

For Reference

W10839

Squeege Assembly

Clip

Suction pipe for dirt

Suction mouth

clip

Outlet pipe for sewage water

M6 screw

M6 washer

Clip

1

1

2

1

1

1

1

1

1

No Part No. Description Qty

6
2

3

89

5

7

4

3

1

WASTE WATER GROUP



22

1

2

3

45
6

7

1514

13

12

9
10

11

21
22

2526

27
29

28

24 23

20

19

18

1716

8

FRESH WATER GROUP



23

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

W12465

W12580

W12581

W10968

W10969

W12584

W12585

W12586

W12587

W12088

W12589

W12590

W12508

W12592

W12593

For Reference

For Reference

For Reference

For Reference

For Reference

For Reference

For Reference

For Reference

For Reference

W12595

W12596

W12597

W12598

W12227

Fresh Water Tank

elbow joint

copper joint

Water filter

Water Pump

clip

water hose

copper joint

fixing plate

water valve

elbow joint

Outlet pipe for fresh water

elbow joint

copper joint

water pipe

machine frame

M6 screw

M6 washer

M6 washer

M6 screw

M6 screw

Connector

M6 washer

M8 screw

Connector

bushing

rod for water outlet

M8 screw

Water Level Handle

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

No Part No. Description Qty

FRESH WATER GROUP



24

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

W12600

For Reference

For Reference

W12513

W12578

W12603

W12604

W12605

For Reference

For Reference

For Reference

W12606

For Reference

W12607

W12308

W12609

W12610

Hinge

Screw

M6 screw

M6 washer

Suction motor

Large Ring Washer

Vac Filter

Filter rack

M5 screw

M5 washer

M5 screw

Choke plate

M6 screw

Vac Base

Noise-abating pipe

Clip

Noise-abating pad

1

3

1

1

1

3

1

1

3

6

4

1

1

1

1

1

1

No Part No. Description Qty

1

2

3
4

56

7

89

11

10

12

13

14

15

16

17

SUCTION MOTOR GROUP



25

1

2

3

4

5

6

7

8

9

10

11

12

13

W12467

W12564

W12566

W12567

W12454

W10878

W12456

For Reference

For Reference

W12459

W12460

W12461

W12462

Shaft Pin

Frame

Bracket

Computer Board

Lifting Boom

Battery - 6V 

Battery Box

M10 Screw

M10 Washer

Tire

Propelling Motor

Main Frame

Shaft Pin

1

2

3

4

5

6

7

8

W10878

W10820

W12613

W12469

W12615

W12460

W12578

W12618

Battery

Plug

Electrical Box

Panel

Accelorator

Driving Motor

Suction Motor

Level Gauge

1

1

1

1

1

1

1

1

No Part No. Description Qty

1

52

4

6

8 8

7

3

ELECTRICAL GROUP



26

7

8

9

10

11
12

13

14

15

12

3

4
5

6

ACCELERATOR PEDAL GROUP



27

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

W12623

For Reference

W12624

W12625

W12626

W12627

W12628

For Reference

For Reference

W12629

W12630

W12615

For Reference

For Reference

For Reference

Accelerator Pedal

M6 washer

Rotating shaft

Bushing

Cooper joint

Rack

Swing bar

M6 nut

M6 washer

M6 rod

Swing bar

Accelerator

M8 nut

M8 washer

M8 sunk

1

1

1

1

2

1

1

2

2

1

1

1

2

2

2

No Part No. Description Qty

ACCELERATOR PEDAL GROUP



28

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

W12460

W12481

For Reference

For Reference

For Reference

For Reference

W12482

W12483

W12484

W12485

W12486

W12487

For Reference

For Reference

W12488

W12489

For Reference

For Reference

Drive Wheel, 36V

locating rack

M10 washer

M10 screw

M6 screw

M6 washer

Oil seal gasket

Oil seal

bearing

 bearing

Circlip

Pin

M6 screw

M6 washer

Pin

Positioning piece

M6 washer

M6 screw

1

1

4

4

3

3

1

1

1

1

1

1

2

2

1

1

2

2

WIRING DIAGRAM

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

D D

C C

B B

A A

M

+

- +

-

-

+

M M

BK

RD

RD

RD

M

BK

RD

Vac 
Motor

Brush 
Motor

Traction 
Motor

Battery/Hour
Meter

Charging Port

FUSE
150A

Emergency Button

M

Brush Lift Motor
Vac Lift Motor

Buzzer

M

B
+ B
-

A2

M-

1RD 2

4
3BK

15

13GY

12

OR

BN

11

8
9

YL

PR

RD

BK
WH

7

+

-
12V 12V 12V

150A150A

36V to 24V 
unit

Speaker Button Speaker

RD

key switch

Clean Water Light

Hazard Light

Sewage Water Light

Tank Empty liquid level switch

Tank Full liquid level switch

RD

RD

RD

YL+GN

Hazard Light Switch

10A Thermal  
Circuit Breaker

Brush Switch  
(Front Panel) Vac 

Switch(Front 
Panel)

Vac Lift 
Switch(Front 
Panel)

Brush Lift 
Switch  (Front 
Panel)

10A Thermal  
Circuit Breaker

RD
BK

WH WH

BL

BL

Brush Relay (Coil)

Brush Relay (Switch) Vac Relay (Switch)

Vac Relay (Coil)

GY GY

GN

RDRD

High/Low Speed Switch

Forward

Backward

RD

RD

RD

GN

Foot Pedal/Throttle

YL

BK

RD
RD RD

BK
BK

BK

BK

BK

Water
Pump

FUSE FUSE

Main Relay

Solenoid
Water Valve

Brake

BK+WH

Color Codes:
BK = Black                 WT = White
RD = Red                    BN = Brown
YL = Yellow                GY = Gray
GN = Green                 BL = Blue
PR = Purple                 PK = Pink
OG = Orange               CY = Cyan

Note:  Colors may Vary

BK

BK

BK

BK

BK

BK

BK

BK

BK

BK

BK BK

BL

RD

RD RD

BK

RD

RD

RD

RD

BK

BK

Controller



1

2

3

4

5

6

7

8

9

10

11

12

13

14

W12490

For Reference

For Reference

W12491

W12492

W12493

W12494

W12495

W12094 

W12497

For Reference

For Reference

For Reference

W12498

Chain

M10 washer

M10 screw

Gear

Bearing

Bracket

Bearing

Circlip

Cardon Joint

Universal rod

M8 nut

M8 washer

M8 washer

Base plate

1

1

1

1

1

1

1

1

1

1

2

2

2

1

NOTES

29



NOTES

30



NOTES

31



19

onyxsolutions.com

12605 Commerce Station Dr • Suite 700
Huntersville, NC 28078
704.827.9368


	Untitled



